woroniss. FCC TEST REPORT Report No. : FR742004-01

Level (dBuY/m) Date: 2007-05-17

FCC CLASS-B
-bdB

Fg FCC CLASS-B-AV
-6dB

|]12l]l]l] 12600, 13200, 13800, 14400, 15000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-BE 2Zm ACTIWVE HORN HORIZONTAL
EUT :PFDA Phone
POWER t120Wac /&0H=
MODEL cFR 74Z004-01
MODE BT Tx_ChO0;Z40ZMH=z
Data Rate:DHS
Plane cEl
Level (dBuW/im) Date: 2007-05-17
107
FCC CLASS-B
-bdB

51 FCC CLASS-B-AV
-6dB

u15l]l]l] 15600, 16200, 16800, 17400, 15000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-BE 2Zm ACTIWVE HORN HORIZONTAL
EUT ;P4 Phone
POWER D 1Z0Wac /60H=
MODEL cFR 74Z004-01
MODE BT Tx_ChO0;Z40ZMH=z
Diata Rate:DHS
Plane :El
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woroniss. FCC TEST REPORT

Report No.

FR742004-01

Date: 2007-05-17

Level (dBuv/im)
107

FCC CLASS-B

-bdB

FCC CLASS-B-AV

54

-6dB

1

o 2310 2326. 2342, 2358, 2374, 2390
Frequency (MHz)
Site :D3CHO4-HY
Condition: FCC CLASS-BE 3m HF-ANT HORIZOMTAL
EUT :PFDA Phone
POWER t120Wac /&60H=
MODEL cFR -74Z004-01
MODE BT Tx_ChO0;Z402ZMH=z
Data Rate:DHS
Plane cEl
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewvel Limit Line Lewvel Factor Los=s Factor Po=s Pos Remark
MHz dBu¥/m dE dBul./m dBa dE /m dE dE cm deg
1 Z2389.600 4Z.37 -31.03 74.00 4Z.42 30.5% 3.74 33.78 S === Peak
Z @ 2389 600 321.66 -EZ.324 E54.00 321.11 20.E59 2.74 3378 100 Z08 Averadge
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woroniss. FCC TEST REPORT

Report No. : FR742004-01

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Date: 2007-05-17

Level (dBuW/m}
80

FCC CLASS-B
I
-6dB
A0 T
2 3
g 30 &4. 136. 192, 246. 300
Frequency (MHz)
Site :0ZCHO4-HY
Condition: FCC CLASS-E 2m ANTZ7Z4 VERTICAL
EUT :IDA DPhone
DOWER :120Vac/&0Hz
MODEL cFR 742004-01
HODE cBT Tx_ChO0;:Z40ZMH=z
Data Rate:DHS
Plane tEl
Over Limit RBeadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Po= Bemark
MHz dBul/m dB dBuV/m dBuy dE /m de de cm deg
1@ 30.810 Z95.00 -11.00 40.00 44.92 16.36 0.64 32.93 104 315 Peak
Z R 239.180 Z6.E3 -13.77 ' 40.00. 45 .75 12 71 0.71 32.94 s ——— Peak
IR 150420 27.79 -15.71 43.50 48.54 10.77 1.4Z 32.94 = ——= Peak
30 Level (dBuvfim) Date: 2007-05-17
FCC CLASS-B
-6dB
40
1
2 &
. 300 440. 580. T20. 860. 1000
Frequency (MHz)}
Site :0ZCHO4-HY
Condition: FCC CLASS-E 2m ANTZ7Z4 VERTICAL
EUT :IDA Phone
DPOWER :120Vac/&0Hz
MODEL cFR 74Z2004-01
HODE cBT Tx_ChO0:Z40ZMH=z
Data Rate:DHS
Plane tEl
Over Limit Beadintenna Cable Preamp int  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Po= Bemark
MHz dBul/m dB dBuV/m dBuy dE fm de de cm deg
1@ 601.000 31.31 -14.69 46.00 41.04 19.90 2.82 32.45 sh —=—- Peak
Z R/ 7?55.700 28.68 -17.3Z 46.00. 37.19 159.98 SLET 3300 S ——— Peak
3R 920_E00 28.15 -17.85 46.00 31.95 Z4.03 3.59 31.43 s —== Peak
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EROATOMN LAB.

FCC TEST REPORT

Report No. FR74

2004-01

Date: 2007-05-17

Level {dBu¥/m})
107

4
FCC CLASS-B
-6dB
51 FCC CLASS-B-AY
-bdB
WWVWWW\N\W -
u1l]l]l] 1400, 1800, 2200. 2600, 3000
Frequency (MHz)
Site :03CHO4-HYT
Condition:FCC CLASS-E 3m HF-ANT WERTICAL
EUT :IDA Thone
POWEER tlZ0Vac/60HE
MODEL cFR 74Z004-01
HMODE BT Tx_ChO0;240ZMHz
Data Rate:DHE
Dlane tEl
Over Limit Peadintenna Cable Preanp Ant Table
Freg Lewel Limit Line Lewsl Factor Loss Factor Pos Pos Pemark
MHz dBul/m dBE dEul/m dBul dE/m dE dE cm degy
1 £390_000 42 .65 -31.35 74.00 4Z.11 30.59 3.74 3378 100 0 Peak
Z £3%0.000 31.2% -zE2.71 54.00 30.75 30.5%9 3.74 33.78 100 247 Average
el | Z40Z_ 000 82.79 8Z.2ZE 320.E59 2.74 3378 100 Z47 hverage
4 @ Z40Z_ 000 233.61 23.10 30.56 3.74 33.78 100 0 Peak
£ ZE16_ 000 43,320 -20.70 74.00 4Z.85 30,38 .86 33.E0 100 0 Peak
6 £516.000 30.44 -23_56 54.00 £5.93 30.38 3.86 33.80 100 247 Average

Remark: #3 and #4 Fundamental Signal

Level {dBu¥/m)
107

Date: 2007-05-17

FCC CLASS-B

-6dB

FCC CLASS-B-AV

54

-6dB

R St ik e he S At R

? 3000 3600. 4200 4300. 5400. 6000
Frequency (MHz)

Site :03CHO4-HT

Condition:FCC CLASS-B 3m HF-ANT VERTICAL

EUT IPDA Phone

POWEER t1lE0WVac/E0H=

MODEL cFR 74Z004-01

MODE BT Tx_ChO0;2402ZMHz

Data Bate:DHE

Plane tE1
SPORTON International Inc. Page No. : 141 of 168
TEL : 886-2-2696-2468 Report Issued Date : Jun. 05, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : P4Q-MIOA702



woroniss. FCC TEST REPORT

Report No.

FR742004-01

Level {dBu¥/m})

Date: 2007-05-17

FCC CLASS-B

-6dB

FCC CLASS-B-AV

54
I e s S ST
T etk
uﬁl]l]l] 660D, T200. TE00. 8400. 3000
Frequency (MHz}
Zite - 03CHO4-HY
Condition:FCC CLASS-E 3m HF-AMNT WERTICAL
EUT :PIA Phone
POWER D lZ0Vac/E0Hz
MODEL cFR 74Z004-01
HMODE BT Tx_ChO0:240ZMH=z
Iata Rate:DHS
Dlane tEl
Over Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewvel Limit Line Lewvel Factor Losz Factor Pos Posz Remark
MHz 4BuV/m dB dBu/m dABuly dE /1 dE dE o deg
1@ E94F _ 000 E32.Z8 -Z0.72 74.00 4Z.08 37.40 6.324 3EZ.E4 100 0 Peak
Z e 634Z _ 000 39.64 -14_ 36 54.00 E5.44 37.40 6.34 3Z.54 lo0 36 Awverage
Level (dBuv/m}) Date: 2007-05-17
107
FCC CLASS-B
-6dB
51 FCC CLASS-B-AY
-bdb
u!ll]l]l] 9600. 10200, 10300, 11400, 12000
Frequency (MHz)
Site :03CHO4-HYT
Condition:FCC CLASS-E 3m ACTIVE HORN VERTICAL
EUT DA Thone
POWEER tlZ0Vac/60HE
MODEL cFR 74Z004-01
HMODE BT Tx_ChO0;240ZMHz
Data Rate:DHE
Dlane tEl
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woroniss. FCC TEST REPORT Report No. : FR742004-01

Level (dBul/m}) Date: 2007-05-17

FCC CLASS-B
-6dB

FCC CLASS-B-AV
-6dB

4

12000 12600, 13200, 13800. 14400, 15000
Frequency (MHz)
Zite c03CHO4-HY
Condition:FCC CLASE-E 3m ACTIVE HORN WERTICAL
EUT P& Phone
POWER D lZ0Vac fE0Hz
MODEL cFR 74Z004-01
HMODE BT Tx_ChO0;240ZMH=z
Data Rate:DHS
Plane tEl
Level (dBu/m}) Date: 2007-05-17
107
FCC CLASS-B
-6dB
FCC CLASS-B-AY
54

-bdB

015000 15600. 16200. 16800, 17400, 13000
Frequency (MHz)

Site :03CHO4-HY

Condition:FCC CLASS-E 3m ACTIVE HORN VERTICAL

EUT :PDA Phone

POWEER t1E0Vacse0Hz

MODEL cFR 74Z004-01

HMODE BT Tx_ChO0;240ZMHz

Data Rate:DHE

Plane tEl
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woroniss. FCC TEST REPORT Report No. : FR742004-01

e Level (dBuv/m}) Date: 2007-05-17

FCC CLASS-B
-6dB

FCC CLASS-B-AV
-GdB

Mwwmww%

4

2310 2326. 2342, 2358. 2374, 2390
Frequency (MHz)
Site :03CHO4-HY
Condition:FCC CLASS-E 3m HF-ANT WERTICAL
EUT :IDA Thone
POWEER tlZ0Vac/60HE
MODEL cFR 74Z004-01
HMODE BT Tx_ChO0;240ZMHz
Data Rate:DHE
Dlane tEl
Over Limit Peadintenna Cable Preanp Ant Table
Freg Lewel Limit Line Lewesl Factor Loss Factor Pos Pos Pemark
MHz dBul/m dBE dEul/m dBul dE/m dE dE cm degy
A £389_920 4. 65 -31.35 74.00 4Z.11 30.59 2.74 3378 =l ——— Peak
2@ £38%._.%z0 31.2% -2zE.71 54.00 30.75 30.5% 3.74 33.78 100 247 Average

Remark : Frequency from 18GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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woroniss. FCC TEST REPORT Report No. : FR742004-01

* Test Mode : Mode 8

= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBu¥/m) Date: 2007-05-17
FCC CLASS-B
|
10 | -GdB
S
5 3
g 30 84, 138. 192, 246. 300
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZS-B 3m ANTZ7Z24 HORIZONTAL
EUT : PDA Phone
PEOWER :120vac/ 60Hz
MCODEL :FR 742004-01
MODE (BT Tz Ch32;2441MH=
Data Rate:DHS
Flane e
Over Limit Beadintenna Cable Preamp Ant Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBuV/m dB dBuV/m dBul dE /m dE dE cIm deg
I 1@ 31.890 29.E23 -10.77 40.00 45.ZF1 16.34 0.65 3z.98 112 96 Peak
Z 142.860 30.64 -12.86 43.50 S51.51 10,63 1.40 32.50 it --= Peak
2 158250 3Z.31 -11.19 43.50. £4.33 9.51 1.44 3z.98 =] ——— Peak
Level (dBuY/m) Date: 2007-05-17
FCC CLASS-B
-6dB
40
2
+ 3
. 300 440. 580. T20. 860. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-BE 32m ANTZ7E4 HORIEONTAL
EUT :FDA Phone
POWER :120Vac/E50H=z
MODEL cFR 74Z2004-01
MODE BT Tx_Ch29;2441MHz
Data Rate:DHS
Plane tEl
Ower Limit Beadintenna Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV/m dE dBuV/m dBul’ dE /m dE dE om deg
1 699_700 30.53 -15.47 46.00 39_.3Z Z0.14 3.14 32.07 =l ——— Peak
Z 7395.800 33.76 -lz.24 46.00° 4Z2.38 19.85 3.24 31.71 i --= Peak
2 9234 200 29.37 -16.63 d46.00° 3Z.84 E24.37 3.58 31.4Z = ——- Peak
SPORTON International Inc. Page No. : 145 of 168
TEL : 886-2-2696-2468 Report Issued Date : Jun. 05, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : P4Q-MIOA702



EROATOMN LAB.

FCC TEST REPORT

Report No.

FR742004-01

Date: 2007-05-17

Level (dBuW/m}
107

4
FCC CLASS-B
-GdB
i FCC CLASS-B-AV
-6dB
T o,
5 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 3m HF-ANT HORIZONTAL
EUT :PDA Phone
POWER 1 l20Wac/&0H=
MODEL :FR 74Z004-01
MODE BT Tx_Ch359;2441MH=
Data Rate:DHS
Plane tEl
Ovwer Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBul/m dBE dBul/m dBu dE /m dE dB Con deg
L Z356.000 44.02 -25.98 74.00 43.45 30.65 3.69 33.77 100 0 Peak
bl Z3E6_000 30,69 -Z3.21 E4.00 20.1Z 30.65 2.659 33.77 loo 202 hverage
3@ 2441l 000 8z.z21 8l1.72 30.4% 3,79 33.7% 100 Z0Z Average
4 @ 2441 _000 9z 2EF 1.8z 320.49 g9 SgEsgn loo 0 Peak
-t £515.000 43.9Z -30.08 74.00 43_50 30.33 3.86 33.8E loo 0 Peak
& 2El2_ 000 30.56 -23.44 E4_00 20.14 30.328 .86 33.8E loo 202 Average

Remark: #3 and #4 Fundamental Signal

Level (dBuV/mj)
107

Date: 2007-05-17

FCC CLASS-B

-6dB

FCC CLASS-B-AV

54

-6dB

WWMWWW

® 3000 3600. 4200. 4800. 5400, 6000
Frequency (MHz)

Site :03CHO4-HY

Condition: FCC CLASS3-B Sm HF-ANT HORIZEONTAL

EUT :PDL Phone

POWEER 1 lz0Vac/60Hs

MODEL :FR 74Z004-01

MODE BT Tx_Ch39;2441MHz

Data Pate:DHE

Plane :E1
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woroniss. FCC TEST REPORT Report No. : FR742004-01

Level (dBulf/m} Date: 2007-05-17
FCC CLASS-B
-GdB
1 FCC CLASS-B-AV
3 WMMMWWW“MW
i
g G000 (171118 T200. TH0n, &40, 000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 2m HF-ANT HORIZONTAL
EUT :PDA Phone
POWER :l20Wac /&0H=
MODEL :FR 74Z004-01
MODE BT Tx_Ch359;2441MH=
Data Rate:DHS
Plane tEl
Ower Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBul/m dBE dBul/m dBut dE /m dE dE Con deg
A §1Z1.000 5320 -20.80 74.00 40.6% 39.45 &.82 33.77 100 0 Peak
bl 2121l_000 39.43 -14_E7 E4.00 EZE&.89F 39.4F5 682 332.77 loo 12 Awverage
Level (dBu¥/mj} Date: 2007-05-17
107
FCC CLASS-B
-GidB

FCC CLASS-B-AV
-6dB

WWWM%MWWW

54

3000 9600, 10200, 10800. 11400. 12000
Frequency (MHz)

8ite :03CHO4-HY

Condition: FCC CLASE-E 2m ACTIVE HORN HORIZOMTAL

EUT :PLA Phone

POWER 1 120Wac /&0H=

MODEL :FR 74Z004-01

MODE BT Tx_Ch39;2441MH=

LData Rate:DHS

Plane tEl
SPORTON International Inc. Page No. : 147 of 168
TEL : 886-2-2696-2468 Report Issued Date : Jun. 05, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : P4Q-MIOA702



woroniss. FCC TEST REPORT Report No. : FR742004-01

Level (dBulY/m) Date: 2007-05-17

FCC CLASS-B
-GdB

i FCC CLASS-B-AV
-6dB

12000 12600, 13200, 13800, 14400, 15000
Frequency (MHz}

Site :03CHO4-HY
Condition: FCC CLASE-E 2m ACTIVE HORN HORIZOMTAL
EUT :PDA Phone
POWER :l20Wac /&0H=
MODEL :FR 74Z004-01
MODE BT Tx_Ch39;2441MH=
Data Rate:DHS
Plane tEl

T Level (dBu¥/mj) Date: 2007-05-17

FCC CLASS-B
-6idB

51 FCC CLASS-B-AV
-6dB

g 15000 15600, 16200, 16300, 17400, 18000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ACTIVE HORN HORIZOMTAL
EUT :PLA Phone
TOWER :1Z0Vac/&0Hz
MODEL :FR 747004-01
MODE :BT Tx_Ch22;2441MH=
LData Rate:DHS
Plane :El1
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woroniss. FCC TEST REPORT Report No. : FR742004-01

Level (dBulY/m) Date: 2007-05-17

FCC CLASS-B
-GdB

i FCC CLASS-B-AV
-6dB

WWWWMWMMMW

& 18000 18600, 19200, 19800, 20400, 21000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 2m SHF-EHF HOEN HORIZONTALL
EUT :PDA Phone
POWER 1 l20Wac /&0H=
MODEL :FR 74Z004-01
MODE BT Tx_Ch359;2441MH=
Data Rate:DHS
Plane tEl
Level (dBuW/imj) Date: 2007-05-17
107
FCC CLASS-B
-5dB

51 FCC CLASS-B-AVY
-6dB

e e e e e L i e R

9 21000 21800, 22600, 23400, 24200, 25000
Frequency (MHz)
Site C02CHO4-HY
Condition:FCC CLASS-E 3m SHF-EHF HOBN HORIZONTAL
EUT :PDA Phone
TOWER tlZ0Vac/&0Hz
MODEL :FR 74Z004-01
MODE :BT Tx_Ch22;2441MH=
Lata Rate:DHS
Plane tE1l
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woroniss. FCC TEST REPORT

Report No. : FR742004-01

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

30 Level (dBuvfim) Date: 2007-05-17
FEC CLASS-B
[
-GdB
o) T
5 3
g 30 &4. 136. 192, 246. 300
Frequency (MHz)
Site :0ZCHO4-HY
Condition: FCC CLASS-E 2m ANTZ7Z4 VERTICAL
EUT P& Phone
DOWER :120Vac/&0Hz
MODEL cFR 74Z2004-01
MODE BT Tx_Ch39;2441MH=
Data Rate:DHS
Plane tEl
Over Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBul/m dB dBuV/m dBuy dE /m de de cm deg
1 30.810 Z7.56 —-1Z2.44 40.00 43.49 16.36 0.64 32.93 oo 85 Peak
b4 39.180 Z6.35 -13.65 40.00 45.87 1z 71 0.71 3z2.94 e ——— Peak
3 150.420 £8.14 -15.36 43.50 43.83 10.77 1.4 3E.94 HEs --— Peak
o Level (dBuWf/m}) Date: 2007-05-17
FCC CLASS-B
-6dB
40
; 2 3
! 300 440, 560, 720, &60. 1000
Frequency (MHz}
Site :0ZCHO4-HY
Condition: FCC CLAES-E 2m ANTZ7Z4 VERTICAL
EUT P& Phone
DOWER :120Vac/&0Hz
MODEL cFR 74Z2004-01
MODE BT Tx_Ch3%;2441MH=
Data Rate:DHS
Plane tEl
Over Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Linit Line Lewel Factor Loss Factor Pos Pos Renmark
MHz dBul/m dB dBuV/m dBuy dE /m de de cm deg
1 601000 30.26 -15.74 46.00 35.99 15.30 2.8Z 3Z.45 =i ——— Peak
pd 7?55.700 28.71 -17.29 46.00° 37.ZZ 15.9382 3.1 21.70 = ——— Peak
3 SEO.EO0 £8.83 -17.17 46.00 3E.64 EZ4.03 3.53 31.43 ] --— Peak
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woroniss. FCC TEST REPORT

Report No.

FR74

2004-01

Date: 2007-05-17

Level {dBu¥/m})
107

3
FCC CLASS-B
-6dB
51 FCC CLASS-B-AY
-bdB
L 5
. 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz)
Site :03CHO4-HY
Condition:FCC CLASS-E 3m HF-ANT WERTICAL
EUT :IDA Thone
POWEER tlZ0Vac/60HE
MODEL cFR 74Z004-01
HMODE BT Tx_Ch39:2441MHz
Data Rate:DHE
Dlane tEl
Over Limit Peadintenna Cable Preanp Ant Table
Freg Lewel Linit Line Lewsl Factor Loss Factor Pos Pos Pemark
MHz dBul/m dBE dEul/m dBul dE/m dE dE cm deg
Al Z£3E6_000 44,03 -29.97 7400 43 48 30.65 2.63 3277 100 0 Peak
Z £356.000 30.64 -23_.36 54.00 30.07 30.65 J.63  33.77 100 ZZ7 Average
2 e Z441_ 000 91.44 S0.94 20.49 g9 g gy 100 0 Peak
4 @ £441_ 000 80.64 80.15 30.42 3.73 33,73 100 227 Awverage
£ Z484 000 41,77 -3E_FE3 74.00 41.320 30.43 a.84 32.E0 100 0 Peak
6 £484 000 £9.81 -24.19 54.00 Z5.34 30.43 3.84 33.80 100 ZE7 Average

Remark: #3 and #4 Fundamental Signal

Level (dBuv/m)
107

Date: 2007-05-17

FCC CLASS-B

-6dB

FCC CLASS-B-AV

54

-6dB

W“MWNWWWWW

3000 3600. 1200. 1800. 5400. 6000
Frequency (MHz)

Bite t0ZCHO4-HY

Condition:FCC CLASS-E 3Zm HF-ANT VERTICAL

EUT IPDA Phone

POWER tlEZ0Vac /S0Hz

MODEL cFR 74z2004-01

MOLE BT Tx_Ch39:2441MH=

Data Rate:DHS

Plane tEl
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EROATOMN LAB.

FCC TEST REPORT

Report No.

FR742004-01

?Leuel {dBu/m) Date: 2007-05-17
FCC CLASS-B
-6dB
4 FCC CLASS-B-AV
4 MWMWWWMWMNW,M T Py
r——y
nlil]l]l] 6600. T200. TE00. 8400, 9000
Frequency (MHz)
Site :03CHO4-HY
Condition:FCC CLASS-E 3m HF-ANT VERTICAL
EUT P Thone
POWER D lZ0Vac/E0Hz
MODEL cFR 742004-01
HMODE BT Tx_Ch35:2441MH=z
Data Rate:DHS
Dlane tEl
Over Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewvel Limit Lirne Lewel Factor Losz Factor Pos Poz Remark
MHz d4BuV/m dB dBu¥/m dABulr dE /1w dE dE om deg
1 8292 _000 E32.0% -20.91 74.00 40.858 39.38 &6.91 3408 lo0 O Peak
Z 8E98_000 39.37 -14.03 54.00 Z7.74 39.38 6.91 34.08 lo0 247 Average
Level (dBuv/m}) Date: 2007-05-17
107
FCC CLASS-B
-6dB
51 FCC CLASS-B-AY
-6db
n!ll]l]l] 9600. 10200, 10300, 11400, 12000
Frequency (MHz)
Site :03CHO4-HYT
Condition:FCC CLASS-E 3m ACTIVE HORN VERTICAL
EUT :IDA Thone
POWEER tlZ0Vac/60Hz
MODEL cFR 74Z004-01
HMODE BT Tx_Ch39:2441MHz
Data Rate:DHE
Dlane k1l
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Level (dBuW/m}) Date: 2007-05-17

FCC CLASS-B
-6dB

FCC CLASS-B-AV
-6dB

54

012000 12600, 13200, 13800, 14400, 15000
Frequency (MHz)
Site :03CHO4-HY
Condition:FCC CLASS-E 3m ACTIVE HORN WERTICAL
EUT :PDA Phone
POWEER tlZ0Vac/60HE
MODEL cFR 74Z004-01
HMODE BT Tx_Ch39;2441MHz
Data Bate:DHE
Plane tEl
Level (dBul/m}) Date: 2007-05-17
107
FCC CLASS-B
-6dB

FCC CLASS-B-AV
-6dB

4

015000 15600. 16200. 16800, 17400, 13000
Frequency (MHz)

Site :03CHO4-HYT

Condition:FCC CLASS-E 3m ACTIVE HORN VERTICAL

EUT :PDA Phone

POWER t1E0Vacse0Hz

MODEL cFR 74Z004-01

HMODE BT Tx_Ch39:2441MHz

Data Rate:DHE

Plane tEl
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T Level (dBul/m}) Date: 2007-05-17

FCC CLASS-B
-6dB

FCC CLASS-B-AY
-6dB

e g e P s b ST SN G b e Sy psins

54

u18l]l]l] 15600, 19200. 19800, 20400, 2000
Frequency (MHz)
Site :03CHO4-HYT
Condition:FCC CLASZS-E 2w SHF-EHF HOIN VERTICAL
EUT DA Thone
POWER c1z0Vac/60Hz
MODEL cFR 74Z004-01
MODE BT Tx_Ch35:;2441MH=z
Data Rate:DHE
Plane cEL
Level (dBul/m}) Date: 2007-05-17
107
FCC CLASS-B
-6dB
FCC CLASS-B-AY
54

-GdB

| Aoy e AR et ittt P e g

21000 21800, 22600. 23400. 24200. 25000
Frequency (MHz)

Site :03CHO4-HT

Condition:FCC CLASZ-E 3m SHF-EHF HORN VERTICAL

EUT IPDA Phone

POWER t1E0Vac f60H=

MODEL cFR 74Z004-01

HMOLE BT Tx_Ch39:2441MH=

Data Rate:DHS

Plane tEl
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* Test Mode : Mode 9
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuWim}
80

Date: 2007-05-17

FCC CLASS-B
I
-6dB
Al T
1 2
l] 30 &4. 138. 192. 246. 300
Frequency {(MHz)
Site :03CHO4-HY
Condition:FCC CLASS-B 3m ANTZ7Z4 HORIZONTAL
EUT : FDA Phone
ECWER 1 120vVac/ 60Hz
MODEL :FR 742004-01
MODE BT Tx Ch78:2480MHz
Data Rate:DHS
Plane (E1
Over Limit Beadintenna Cable Preamp int  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuV/m dB dBuV m dBul dE fm de de cm deg
1 3Z.970 Z4_.4F -15.58 40.00 40.45 16.32 0.66 32.0Z = —=— Peak
z2 83.460 EZ3.84 -1l6.16 40.00 48_4F 717 l.0e 3z.8L =i ——— Peak
3R 150420 32.66 -10.84 43.50 53.41 10.77 1.42 '32.94 111 241 Peak
30 Level (dBu¥/m}) Date: 2007-05-17
FCC CLASS-B
-6dB
40
3
1 2
! 300 440. 580. T20. 860. 1000
Frequency {MHz}
Site :03CHO4-HY
Condition: FCC CLAEBS-B 2m ANTZ7Z4 HORIZONTAL
EUT :PDA Phone
DOWER :lz0Vac/60Hz
MODEL :FR 74Z2004-01
MODE BT Tx_Ch73;2480MH=
Data Rate:DHS
Ilane tEl
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuV/m dB dBuV m dBuy dE /m de de =8 deg
1 433.000 30.37 -15E.62 46.00 44.58 16.132 2.432 3z2.78 =i ——— Peak
pd 699_700 30.56 -15.44 d46.00° 39.35 Z0.14 3.14 32z.07 e —-— Peak
2 793.800 33.27 -1Z.72 46.00° 41.8% 195.8F5 .24 21.71 RS —-— Peak
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Site

Condition:

EUT
IMOWER
MODEL
MODE

Data Rate:

Plane

1
Z
3@
4@
5
&

a

54

Date: 2007-05-17

Level (dBuv/im)
107

3
FCC CLASS-B
-bdB
FCC CLASS-B-AV
-6dB
2
bt e e
1000 1400. 1800, 2200, 2600. J00m
Frequency (MHz)
:D3CHO4-HYT
FCC CLASE-B 3m HF-ALNT HORIZOMTAL
:PDA Phone
:1Z20Wac /E0H=
cFR 74Z004-01
BT Tx_Ch78;2480MH=z
LHS
:El
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewvel Limit Line Level Factor Loss Factor Po= Pos Remark
MHz dBu¥/m dE dBul/m dBul dE /m dE dBE cm deg
2358.000 30.7F -23.28 54.00 30.13 30.65 3.71 33.77 100 237 Awverage
Z3E2.000 43.45 -30.EE 74.00 4ZF 25 20.65 .71 33,77 100 0 Peak
Z480.000 87_7Z 87.E5 30.43 3.84 33.80 100 0 Peak
Z420_000 7878 TE.Z1 20.43 .84 33.E0 100 Z37 hverage
Z483.500 51.76 -EZ.24 74.00 51_E3 30.43 3.84 33.80 100 0 Peak
2483 . E00 4379 -10.21 E54.00 43 32 320.43 .84 3T E0 100 237 Average

Remark: #3 and #4 Fundamental Signal

54

Level (dBu¥/m)
107

Date: 2007-05-17

FCC CLASS-B

-6dB

FCC CLASS-B-AV

-6dB

MMWWW

3000 3600. 4200. 4500. 5400. 6000
Frequency (MHz)

Site :03CHO4-HY

Condition: FCC CLASS-E 3m HF-ANT HOBRIZONTAL

EUT :PDA Phone

POWEER D 1Z20Wac f60H=

MODEL :FR 74Z004-01

MODE BT Tx_Ch78;2480MH=z

Data Rate:DHE

Plane tE1l
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Level (dBulY/m}) Date: 2007-05-17
FCC CLASS-B
-bdB
1 FCC CLASS-B-AV
54 WWMWM»M
p—"————_—
L 111]1] G600, 7200, TH0D. G400, SO0
Frequency (MHz}
Site :D3CHO4-HY
Condition: FCC CLASS-BE 32m HF-ANT HORIZOMTAL
EUT :PFDA Phone
POWER t120Wac /&0H=
MODEL cFR 74Z004-01
MODE BT Tx_Ch78;2480MH=
Data Rate:DHS
Plane cEl
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewvel Limit Line Lewvel Factor Los=s Factor Po= Pos Remark
MHz dBu¥/m dE dBul/m dBal dE/m dE dBE cm deg
Ak §04%.000 53.67 -20.33 74.00 41.058 35._48 6.78 33.64 100 0 Peak
Z a045 000 39.9F -14.08 E54.00 27_.30 329_4%8 .78 33.64 100 245 Average
Level (dBuW/im) Date: 2007-05-17
107
FCC CLASS-B
-bdB

FCC CLASS-B-AV
-6dB

WWWWW

54

9000 3600. 10200. 10800. 11400, 12000
Frequency (MHz)

Site :03CHO4-HY

Condition: FCC CLASS-BE 2Zm ACTIWVE HORN HORIZONTAL

EUT ;P4 Phone

POWER D 1Z0Wac /60H=

MODEL cFR 74Z004-01

MODE BT Tx_Ch78;2480MH=z

Diata Rate:DHS

Plane :El
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Level (dBuY/m) Date: 2007-05-17

FCC CLASS-B
-bdB

ma FCC CLASS-B-AV
-6dB

|]12l]l]l] 12600, 13200, 13800, 14400, 15000
Frequency (MHz}

Site :D3CHO4-HY
Condition: FCC CLASS-BE 2Zm ACTIWVE HORN HORIZONTAL
EUT :PFDA Phone
POWER t120Wac /&0H=
MODEL cFR 74Z004-01
MODE BT Tx_Ch78;2480MH=z
Data Rate:DHS
Plane tEl

T Level (dBuW/im) Date: 2007-05-17

FCC CLASS-B
-6dB

51 FCC CLASS-B-AV
-6dB

u15l]l]l] 15600, 16200, 16800, 17400, 15000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ACTIVE HODN HORIZONTAL
EUT :PL'A Phone
POWER :1Z0Vac/60Hz
MODEL :FR 742004-01
MODE :BT Tx_Ch7%8;2420MH=
Diata Rate:DHS
Plane :El
SPORTON International Inc. Page No. : 158 of 168

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

Report Issued Date : Jun. 05, 2007

Report Version : Rev. 01

FCC ID : P4Q-MIOA702



woroniss. FCC TEST REPORT

Report No.

FR742004-01

Date: 2007-05-17

Level (dBuv/im)
107

FCC CLASS-B

-bdB

FCC CLASS-B-AV

54

e -6dB
o 2483.5 2486.8 24901 2493.4 2496.7 2500
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-BE 3m HF-ANT HORIZOMTAL
EUT :PFDA Phone
POWER t120Wac /&60H=
MODEL cFR -74Z004-01
MODE BT Tx_Ch78;2480MH=z
Data Rate:DHS
Plane cEl
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewvel Limit Line Lewvel Factor Los=s Factor Po= Pos Remark
MHz dBu¥/m dE dBul/m dBa dE /m dE dBE cm deg
A Z2483.600 51.76 -22.24 74.00 E1.23 .30.43 F.84 3380 100 0 Peak
zZ @ 24832500 4379 -10.Z1 &54.00 43 32 320.43 .84 332 B0 100 237 hverage
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

#0 Level (dBuvfim) Date: 2007-05-17
FCC CLASS-B
|
-GdB
40

: 30 &4. 136. 192, 246. 300
Frequency (MHz)
Site :0ZCHO4-HY
Condition: FCC CLAEBS-E 32m ANTZ7Z4 VERTICAL
EUT P& Phone
DOWER :120Vac/60Hz
MODEL cFR 742004-01
MODE BT Tx_Ch78;2430MHz
Data Rate:DHS
Plane tEl
Ower Limit Beadintemna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Po= Bemark
MHz dBuV/m dE dBul/m dEul’ dB/m dE dB cm desg
1 39.180 Z5.9Z -14.08 40.00 45.44 1271 0.71 32.94 Peak
ped 67.530 Z3.EZ -16.48 40.00° 50_ZZ E.lz 0.31 3z.78 Peak
2 150420 27.90 -15.60 43.50 48.65 .10.77 1.4Z 32.94 R ——— Peak
- Level (dBuWfim) Date: 2007-05-17
FCC CLASS-B
-6dB
40
1 33
2
! 300 440. 580. T20. 860. 1000
Frequency (MHz}
Site :0ZCHO4-HY
Condition: FCC CLASS-E 2m ANTZ7Z4 VERTICAL
EUT :PLA Phone
POWER :120Vac/&0Hz
MODEL cFR 742004-01
MODE BT Tx_Ch78;2430MH=
Data Rate:DHS
Ilane tEl
Over Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Po= Remark
MHz dBuV/m dB dBuV/m dBuy dE /m de de cm deg
1 433.000 31.50 -14.50 46.00 4571 16.13 2.43 3z2.78 =l ——— Peak
Z2 755.700 Z28.81 -17.19 46.00° 37.3Z 15.98 3.1 21.70 e ——— Peak
2 91Z_E00 32.86 -13.14 46.00 36.86 Z23.83 3.59 31.43 i0& 337 Peak
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Date: 2007-05-17

Level {dBu¥/m})
107

3
FCC CLASS-B
-6dB
51 FCC CLASS-B-AY
-bdB
A B
u1l]l]l] 1400, 1800, 2200. 2600, 3000
Frequency (MHz)
Site :03CHO4-HYT
Condition:FCC CLASS-E 3m HF-ANT WERTICAL
EUT :IDA Thone
POWEER D lZ0Vac/60HE
MODEL cFR 74Z004-01
HMODE BT Tx_Ch7&;2450MHz
Data Rate:DHE
Dlane tEl
Over Limit Peadintenna Cable Preanp Ant Table
Freg Lewel Limit Line Lewesl Factor Loss Factor Pos Pos Pemark
MHz dBul/m dBE dEul/m dBul dE/m dE dE cm degy
1 £358_ 000 43,77 -20_ 3 74.00 43.18 30.65 oL 33 100 0 Peak
Z £358.000 30.67 -23.33 54.00 30.08 30.65 3.71 33.77 100 216 Average
2B Z480_000 91,327 S0.50 20.43 2.84 33.E0 100 0 Peak
4 @ Z480_ 000 S0.41 Fos0d: GELEY S.84 33.80 100 216 Average
| £ @ Z483_E00 4E5.14 -2.86 E4_00 44.57 30.43 3.84 33.E0 00 216 Awverage |
6 £483_500 5Z.23 -z1.77 74.00 51.76 30.43 3.84 33.80 100 0 Peak

Remark: #3 and #4 Fundamental Signal

Level {dBu¥/m})

Date: 2007-05-17

FCC CLASS-B

-6dB

FCC CLASS-B-AV

4

-6dB

M,WAWWMWMMMMWWWW/M

03000 3600. 4200, 4300. 5400. 6000
Frequency (MHz)

Site :03CHO4-HY

Condition:FCC CLASS-E 3m HF-ANT VERTICAL

EUT :PDA Phone

POWER t1E0Vacfe0H=

MODEL cFR 74Z004-01

HMODE BT Tx_Ch78:2450MHz

Data Rate:DHE

Plane tEl
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Level (dBuv/m)
107

Date: 2007-05-17

FCC CLASS-B

-6dB

FCC CLASS-B-AV

54 MWWWWMWWM
[ i o
l]lil]l]l] L1118 T200. T, 8400, J000
Frequency (MHz}
Site :03CHO4-HY
Condition:FCC CLASS-E 2m HF-AMNT WERTICAL
EUT SPDA Phone
POWER t1E0Vac f60H=
MODEL cFR 74Z004-01
HMOLE BT Tx_Ch78;:24230MH=z
Data Rate:DHS
Plane cEL
Over Limit Beadintenna Cable Preamp Ant  Table
Freg Level Linit Line Level Factor Loss Factor Fos Pos Remark
MHz dBul/m dE dBul/m dBal dE/m dE dB cm deg
A% §082.000 5Z.%7 -21.03 74.00 40.43 39.47 6. 80 33.73 100 0 Peak
bl 808Z_ 000 39.76 -14_.F4 E4.00 ZE7.EZE 39.47 .80 33.73 lo0 114 Aweradge
Level (dBuv/m}) Date: 2007-05-17
107
FCC CLASS-B
-6dB
51 FCC CLASS-B-AY
-bdb
n!ll]l]l] 9600. 10200, 10300, 11400, 12000
Frequency (MHz)
Site :03CHO4-HYT
Condition:FCC CLASS-E 3m ACTIVE HORN VERTICAL
EUT DA Thone
POWER tlZ0Vac/60Hz
MODEL cFR 74Z004-01
HMODE BT Tx_Ch7&;2450MHz
Data Rate:DHE
Dlane k1l
SPORTON International Inc. Page No. : 162 of 168
TEL : 886-2-2696-2468 Report Issued Date : Jun. 05, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : P4Q-MIOA702



woroniss. FCC TEST REPORT Report No. : FR742004-01

o Level (dBuW/m}) Date: 2007-05-17

FCC CLASS-B
-6dB

FCC CLASS-B-AV
-6dB

54

12000 12600. 13200. 13800. 14400, 15000
Frequency (MHz)
Zite c03CHO4-HY
Condition:FCC CLASS-E 3m ACTIVE HORMN WERTICAL
EUT :PI& Phone
POWER D lZ0Vac fE0Hz
MODEL cFR 74Z004-01
HMODE BT Tx_Ch78:24230MH=z
Lata Rate:DHS
Dlane tEl
Level (dBu/m}) Date: 2007-05-17
107
FCC CLASS-B
-6dB
FCC CLASS-B-AY
54

-bdb

015000 15600. 16200. 16800, 17400, 13000
Frequency (MHz)

Site :03CHO4-HYT

Condition:FCC CLASS-E 3m ACTIVE HORN VERTICAL

EUT :PDA Phone

POWEER t1E0Vacse0Hz

MODEL cFR 74Z004-01

HMODE BT Tx_Ch7&;2450MHz

Data Rate:DHE

Plane tEl
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T Level (dBu/m}) Date: 2007-05-17

FCC CLASS-B
-6dB

FCC CLASS-B-AY
[ -6dB

4

2483.5 24868 24901 2493.4 2496.7 2500
Frequency (MHz)
Site :03CHO4-HY
Condition:FCC CLASS-E 3m HF-ANT WERTICAL
EUT :IDA Thone
POWEER tlZ0Vac/60HE
MODEL cFR 74Z004-01
HMODE BT Tx_Ch7&;2450MHz
Data Rate:DHE
Dlane tEl
Over Limit Peadintenna Cable Preanp Ant Table
Freg Lewel Limit Line Lewesl Factor Loss Factor Pos Pos Pemark
MHz dBul/m dBE dEul/m dBul dE/m dE dE cm degy
A% £483_E00 E1.76 -ZE_E4 74.00 E1.23 30.43 .84 32.E0 oo 0 Peak
2B Z483_ 500 45.14 -3.86 54.00 44.567 30.43 3.84 33.80 100 216 Average

Remark : Frequency from 18GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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5.12 Antenna Requirements

5.12.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.12.2 Antenna Connected Construction
The antennas used in this product are PIFAs for both WLAN and BT without connector and it is

considered to meet antenna requirement of FCC.

5.12.3 Antenna Gain

The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments Used
Calibration
Instrument Manufacturer [ Model No. Serial No. | Characteristics Due Date Remark
Date
) Conduction
EMC Receiver R&S ESCS 30 100132 9kHz — 2.75GHz | Jul. 04, 2006 | Jul. 04, 2007
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Mar. 30, 2007 | Mar. 30, 2008
(CO01-HY)
LISN Conduction
. MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Mar. 30, 2007 | Mar. 30, 2008
(Support Unit) (CO01-HY)
) Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A
(CO01-HY)
) Conduction
EMI Filter LINDGREN N6006 201052 0 —60Hz N/A N/A
(CO01-HY)
Suhner Conduction
RF Cable-CON ) RG223/U CB029 9kHz — 30MHz | Dec. 04, 2006 | Dec. 04, 2007
Switzerland (CO01-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO01-HY)
3m Semi 30 MHz - 1 GHz Radiation
. TDK SAC-3M 03CHO04-HY Oct. 30, 2006 | Oct. 30, 2007
Anechoic 3m (O3CHO4-HY)
= Radiation
Amplifier Schaffner CPA9231A 3564 9 kHz -2 GHz | Aug. 31, 2006 | Aug. 31, 2007
(03CHO04-HY)
Spectrum Radiation
R&S FSP7 100641 9 kHz — 7GHz | Sep. 08, 2006 | Sep. 08, 2007
Analyzer (03CHO04-HY)
) Radiation
Bilog Antenna SCHAFFNER CBL6112B 2724 30 MHz - 1 GHz | Aug. 14, 2006 | Aug. 14, 2007
(03CHO04-HY)
) Radiation
Turn Table HD Deis HD 2000 420/610 0 - 360 degree N/A N/A
(03CHO04-HY)
i Radiation
Antenna Mast Chaintek 3000 Im-4m N/A N/A
(03CHO04-HY)
Suhner RG223/U Radiation
RF Cable-R03m ) CB024 30 MHz - 1 GHz | Sep. 21, 2006 | Sep. 21, 2007
Switzerland + +RG8/U (03CHO04-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution X
Uncertainty of
" u(x;)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Contribution Uncertainty of X;
. Probability u(x)
Distribution
Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.91 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33
combined standard uncertainty Uc(y) 1.30
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 260
The measured resultis ydBuV U dB
for alevel of confidence of approximately 95 (k=2)
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Contribution Uncertainty of X; ( )
Ci Ci*u(x
probapiy | U(%) !
dB . . .
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2=0.194
Uncertainty=20log(1-I'1*T"2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4,72
confidence of 95%  U=2Ue(y)
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